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Testing of a desktop/countertop surface
Test Object
One piece of a desktop/countertop surface (approx. 1500 x 500 mm). The sample was spare
material from a fire test at SP Technical Research Institute of Sweden. It arrived at SP/KMp on
June 15 2009. According to the commissioner the tested sample is a composite material
designated Amfi-Top, consisting of 70 % ATH (aluminiumtrihydrate) and 30% modified
acrylic polyester. The product has a nominal mass per unit area of 16 kg/m? and a nominal
thickness of 10 mm.
Manufacturer: Nordic Solid Surface Produktionsgesellschaft mbH in Nordhausen, Germany.
Commission
Testing of acid resistance.
The test was performed according to paragraph 26 Resistance to staining in EN 438-2 High-
pressure decorative laminates (HPL) - Sheets based on thermosetting resins (Usually called
Laminates) - Part 2: Determination of properties.
The chemicals used were the following five substances:
e Concentrated hydrochloric acid (HCI) 37 %
e Concentrated perchloric acid (HC1O,4) 70 %
e Concentrated sulfuric acid (H,SO,) 95-97 %
e Concentrated nitric acid (HNO;) 65 %
e Sodium hydroxide (NaOH) 8M
The contact time was 24 hours.
Test Performance
Approximately 2 ml of each substance was applied on the test surface. Each substance was
applied at two different areas of the surface. The surface was kept levelled at 23 £+ 2 °C.
After 24 hours the surface was rinsed with tap water and dried.
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After the test the test pieces were cleaned with a cotton cloth moistened with ethanol, no other
cleaning agents or abrasives has been used. The test pieces were examined on a rotary viewing
table under a lamp with a specified colour temperature and light intensity. The remaining
visible stain or damage was rated according to the following scale:

Rating | Effect on surface of test piece

5 | No visible change

Slight change of gloss and/or colour, only visible at certain viewing angles

4
3 Moderate change of gloss and/or colour
2 Marked change of gloss and/or colour

1

Surface distortion and/or blistering

Test Result
Test area 1 Test area 2
Hydrochloric acid (HCI) 37 % Rating 5 Rating 5
Perchloric acid (HCIO4) 75 % Rating 4 Rating 4
Sulfuric acid (H,SO4) 95-97 % Rating 4 Rating 4
Nitric acid (HNO3) 65 % Rating 3 Rating 3
Sodium hydroxide (NaOH) 8M Rating 3 Rating 3
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